



JPS Health Network Outpatient Pharmacy

\$5 Prescription Program

JPS offers a \$5 prescription program. A prescription drug card is not required. The prescriptions may be filled at any JPS pharmacy. If you use a non-JPS provider, you must fill your prescription at the JPS Main Campus pharmacy. The \$5 prescription program covers up to a 30-day supply of the drugs listed above at approved dosages. This program does not cover 90-day supplies. See your JPS Health Network pharmacist for details.

Please refer to the Pharmacy link under Employee Benefits on the HR intranet page for additional information.

Acetaminophen 325 mg	Bisacodyl 5 mg tab	Fluoxetine 20 mg
Acetaminophen 500 mg	Bupirone 5 mg	Folic Acid 1 mg
Alendronate 70 mg	Bupirone 10 mg	Furosemide 20 mg
Aluminum hydroxide/ Magnesium hydroxide/Simethicone susp	Carvedilol 3.125 mg	Furosemide 40 mg
Amitriptyline 10 mg	Carvedilol 6.25 mg	Furosemide 80 mg
Amitriptyline 25 mg	Carvedilol 12.5 mg	Glimepiride 1 mg
Amitriptyline 50 mg	Carvedilol 25 mg	Glimepiride 2 mg
Amitriptyline 75 mg	Cephalexin 125 mg/5 mL susp	Glimepiride 4 mg
Amitriptyline 100 mg	Cephalexin 250 mg/5 mL susp	Glipizide 5 mg
Amlodipine 2.5 mg	Cephalexin 250 mg	Glipizide 10 mg
Amlodipine 5 mg	Cephalexin 500 mg	Glyburide 1.25 mg
Amlodipine 10 mg	Ciprofloxacin 250 mg	Glyburide 2.5 mg
Amoxicillin 125 mg/5 mL susp	Ciprofloxacin 500 mg	Glyburide 5 mg
Amoxicillin 250 mg/5 mL susp	Citalopram 40 mg	HCTZ 25 mg
Amoxicillin 400 mg/5 mL susp	Clindamycin 150 mg	HCTZ 50 mg
Amoxicillin 250 mg	Clonidine 0.1 mg	Ibuprofen 200 mg
Amoxicillin 500 mg	Clonidine 0.2 mg	Ibuprofen 400 mg
Aspirin 81 mg EC	Clonidine 0.3 mg	Ibuprofen 600 mg
Atenolol 25 mg	Cyclobenzaprine 10 mg	Ibuprofen 800 mg
Atenolol 50 mg	Diltiazem 30 mg	Isosorbide Mono 20 mg
Atenolol 100 mg	Diltiazem 60 mg	Lisinopril 2.5 mg
Azithromycin 250 mg	Diltiazem 90 mg	Lisinopril 5 mg
Benzonatate 100 mg	Famotidine 40 mg	Lisinopril 10 mg
	Ferrous Sulfate 325 mg	Lisinopril 20 mg
	Fluoxetine 10 mg	Lisinopril 40 mg

Lisinopril-HCTZ 10 mg- 12.5 mg	Naproxen 375 mg	Sertraline 50 mg
Lisinopril-HCTZ 20 mg- 12.5 mg	Naproxen 500 mg	Sertraline 100 mg
Lisinopril-HCTZ 20 mg- 25 mg	Naproxen 550 mg	Simvastatin 10 mg
Loperamide 2 mg	Olanzapine 2.5 mg	Simvastatin 20 mg
Losartan 25 mg	Olanzapine 5 mg	Simvastatin 40 mg
Losartan 50 mg	Ondansetron 4 mg ODT	Simvastatin 80 mg
Losartan 100 mg	Ondansetron 8 mg ODT	SMZ-TMP 400 mg-80 mg
Metformin 500 mg	Paroxetine 20 mg	SMZ-TMP 200 mg-40 mg/5 mL susp
Metformin 850 mg	Paroxetine 30 mg	SMZ-TMP DS 800 mg-160 mg
Metformin ER 500 mg	Paroxetine 40 mg	TAC 0.1% cream 15 gm
Metformin ER 750 mg	Phenytoin 100 mg	TAC 0.1% cream 80 gm
Metoclopramide 10 mg	Prednisone 1 mg	TAC 0.1% ointment 15 gm
Metoclopramide syrup	Prednisone 2.5 mg	Timolol mal ophth sol 0.25%
Metoprolol tart 25 mg	Prednisone 5 mg	Timolol mal ophth sol 0.5%
Metoprolol tart 50 mg	Prednisone 10 mg	Trazadone 100 mg
Metoprolol tart 100 mg	Prednisone 20 mg	Trazadone 150 mg
Metronidazole 250 mg	Prochlorperazine 5 mg	Trazadone 50 mg
Micardis (all strengths)	Prochlorperazine 10 mg	Triam/HCTZ 37.5-25 mg
Micardis HCT (all strengths)	Promethazine 25 mg	Triam/HCTZ 75-50 mg
Mirtazapine 30 mg	Promethazine 50 mg	Verapamil 120 mg
Naproxen 250 mg	Promethazine plain syrup	Verapamil 80 mg